MERCRLISER [EMD 4.2 M| 200] < Injection Pump b w
Serial Mbr A ange: 83020001 THRU 88020166 [USA)
3r P
‘\H Ref |Clazs|Part Description Qt Comment Footnote .
1 895240|INJECTION PUMP 1 [230)

2 27 B017ERODT7| GASKET 1

3 16 211402/ STUD 3

4 12 211409 "W/ SHER 3

5 13 811384 | LOCK WWASHER, [M8) 3

f 11 B54037 |MUT, [ME] 3

7 28 211404 | KEY 1

a2 13 211408 | LOCK WwWAaSHER 1

3 11 11403/ MUT 1

10 B11406 | VALYE, Fuel Shut OFf. Fuel Shut-0F| 1

11 12 a11407 '\w/aSHER 1

12 801333856 ROD KIT, Link 1

NS 11 809922038| MUT 2

16 17 803957302 PIM, Ball 1

17 12 809531036 wASHER 1

18 11 809522410] NUT 1

19 8 7E1E74|BEARING, Angle 1

20 10 824832 7|SCREW, (ME » 30) 2

21 23 42158 1|BUSHIMG 2

22 B80838| LEVER 1

23 23 801 256320| BUSHING 2

24 13 211460 | LOCK WASHER 1

25 13 809932646 | LOCK W ASHER 1

26 53 803532852 |E CLIP 1

27 11 809922038\ MUT 1

28 280827 | SUPPORT. Angle 1

29 10 301761847 | SCREW 2

a0 16 38525 5TUD 1

Kl 12 24664 '"WASHER, (M4« 20) 2

32 11 35888 | MUT, [.250-28) 2

33 16 96112 |5TUD, [.250-28 « 2.00), Throtte Ce|1

L 12 24664 '"WASHER, (M4« 20) 2

1 €] 11 35889 |MWUT, [250-28) 2

36 32 801763467 | TUBE, Boost Pressure 1

1n—o a7 10 801333874 |BOLT, Banjo [M10] 1

38 12 809963072 | '\WAasSHER 2

9 54 801761758 | CLAMP 1

1] 10 809913218 SCREW, (M5« 10) 2

1 13 803532047 | LOCKWASHER 2
153‘? F. el 11 OOgQ SO0 kITIT kil hd




